APPROVALS v

DOCUMENT TITLE 44

DEPT #1] ljé\M?E TEI;?LE SIGI\;;URE DATE F#i| Out.gomg
inspection report
QA PeterLange | Quality vp Lange 2024/3/28 II:H ﬁ. *&LZ gﬁ;j:ﬁ t':ll:.
Template Corp-F-QA-
Number 30
Test Report
QR/QM-12 A/0
Grade N35 Size 4x1mm Date 2024/3/28
Total Q'ty 50000 Samples 20PCS Coating NiCuNi
Ttems 0 &) ® @ GAUSS
4 1
Standard +0.05 +0.05 N S
Unit mm mm m Gs
1 4.00 106~ A7 [\ 1o % 1930 2030
2 400 |/ 1.00 . }’ ) Yl A 1930 2050
3 401 |N_o09s/dl /' N 1930 2000
4 4.00 0I8%| | /N 1880 | 2880
5 4.00 0.99%~ L4 . MM / y 2030
6 N | 7 1910 2050
7 ) ‘ 1930 2050
8 1880 2000
9 1960 2080
10 1910 2030
11 1930 2030
12 1930 2050
13 1880 2050
14 1960 2000
15 1910 2080
16 1930 2030
17 1930 2050
18 1930 2050
19 1880 2050
20 1960 2000
Max o1 Al Noo—4 1960 2080
Min 398/ A/ 0% / 1880 2000
Avg L | 099 1923 2040
Decision ol fﬂfok ok
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kA/a 2069 1910 1751 1592

Br = 1,099 T 10.99 kGs NdFe

Heb = 801 kA/m 10.06 ke 5-1202-6 :

Hej = 058 kKA/m 124 kOe N30

(BH)max = 233,32 kJ/m*3 29.32 MGOe ITOII: Date + 2023-12-05

Hk = 803 kA/m  10.09 kOe | Sample Shape : Column

Hd = 424 XA/m  5.32  kOe Siza (mm) r 24.96

Bd = 0,551 T 5,51  XkGs | Document No  : 23044839

HdS = 793 kA/m  9.97  kOe  SampleT(C) & 20

Hk/Hej = 97.5% | prec ¢ 1.002

(BH)max-Pc= 1,04 [
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